saroniis. FCC RF Test Report Report No. : FR461305C

11G_Ant10_2412_30~1000

Spectrum | :%l

Ref Level 30.00 dBm Offset 12,12 dB @ RBW 100 kHz

o Att 30dB SWT 1.1ms & VBW 300 kHz Mode Auto FFT
Count 10/10

(@ 1Pk view

M1[1] -44.59 dBm

846.8260 MHz
20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.3

o

dBr

-20 dém

-30 dBm

-40 dBm

e

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
Jil ] Y

Date: 23.JUN.2024 13:45:09

11G_Ant10_2412_1000~26500

Spectrum | :%l

Ref Level 30.00 dBm Offset 12,12 dB @ RBW 100 kHz

o Att 30dB SWT 256 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10

(@ 1Pk view

M1[1] 6.97 dBm|

2.410530 GHz,
20 dem M2[1] -35.75 dBm
20.282250 GHz

10 did
L 4

0dB

-10 dfm

D1 -13.330 dBm

-20 dfm

-30 dgm

-40 dfm

o

-60 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
B —
i J | CEEEEERRC

Date: 23.JUN.2024 13:45:31

Sporton International Inc. (Shenzhen) Page Number 1 A40 of A52
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saroniis. FCC RF Test Report Report No. : FR461305C

11G_Ant10_2437_30~1000

Spectrum | :%l

Ref Level 30.00 dBm Offset 12,06 dB & RBW 100 kHz

o Att 30dB SWT 1.1ms & VBW 300 kHz Mode Auto FFT
Count 10/10

(@ 1Pk view

M1[1] -45.24 dBm

897.7820 MHz
20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.350 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
Jil ] Y

Date: 23.JUN.2024 13:46:27

11G_Ant10_2437_1000~26500

Spectrum | :%l

Ref Level 30.00 dBm Offset 12,06 dB & RBW 100 kHz

o Att 30dB SWT 256 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10

(@ 1Pk view

M1[1] 5.35 dBm|

2.434330 GHz,
20 dem M2[1] -35.85 dBm
17.897150 GHz

10 digp
L 4

0 dBm|

-10 dgm

D1 -13.350 dBm

-20 dfm

-30 dem

-40 dfm

-60 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
I
Jil ) BRRRER D

Date: 23.JUN.2024 13:46:49

Sporton International Inc. (Shenzhen) Page Number : A4l of A52
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB. FCC RF Test Re

port

Report No. : FR461305C

11G_Ant10_2462_30~1000

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.02 dBm
048.8990 MHz|

10 dBm

0 dBm

-10 dBm

D1 -13.410dB

-20 dém

i

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 23.JUN.2024

13:4

7:54

11G_Ant10_2462_1000~26500

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1]

M2[1]

5.23 dBm
2.465780 GHz
-35.19 dBm
20.287350 GHz

10 deny
¥

0 dBm

-10 den

-20 den

D1 -13.410 dBrm

-30 d&m

-40 dBm

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

1

Date: 23.JUN.2024

13:48:16

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 A42 of A52



saroniis. FCC RF Test Report Report No. : FR461305C

11AX20SISO_Ant10_2412_30~1000

Spectrum | :%l

Ref Level 30.00 dBém Offset 12.12 dB & RBW 100 kHz

o Att 30dB SWT 1.1ms @ VBW 300 kHz Mode aAuto FFT
Count 10/10

(@ 1Pk view

M1[1] -45.25 dBm
919.9940 MHz
20 dBm

10 dBm

0 dBm

-10 dBm

dBr

D1 -13.3

[N}
R

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
I
i ] )

Date: 23.JUN.2024 13:50:21

11AX20SISO_Ant10_2412_1000~26500

Spectrum | :%l

Ref Level 30.00 dBém Offset 12.12 dB & RBW 100 kHz

o Att 30dB SWT 256 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10

(@ 1Pk view

M1[1] 4.14 dBm|

2.410530 GHz,
20 dem M2[1] -35.44 dBm
18.205700 GHz

10 dBm
M1

0dB

-10 dfm

D1 -13.320 dBm

-20 dfm

-30 dgm

-40 dfm

i

-60 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz

)i ) | BEREREE B

Date: 23.JUN.2024 13:50:43

Sporton International Inc. (Shenzhen) Page Number : A43 of A52
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX20SISO_Ant10_2437_30~1000

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

-45.38 dBm
085.2080 MHz|

10 dBm

0 dBm

-10 dBm

D1 -13.480 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1 )

23.JUN.2024 13:51:49

Date:

11AX20SISO_Ant10_2437_1000~26500

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1]

20 dBm

M2[1]

4.31 dBm
2.429230 GHz
-35.82 dBm
18.904400 GHz|

10 dl?m

0 dBm|

-10 dgm

D1 -13.480 dBm

-20 dfm

-30 dem

-40 df

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

1 )

23.JUN.2024

Date: 13:52:11

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number : Ad4 of A52



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX20SISO_Ant10_2462_30~1000

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz
SWT 1.1 ms & VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] -45.22 dBm

897.1030 MHz

10 dBm

0 dBm

-10 dBm

D1 -13.510 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1

J QERRRRRED W
J

Date: 23.JUN.2024 13:

11AX20SISO_Ant10_2462_1000~26500

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz
SWT 255 ms @ VBW 300 kHz

Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1] 4.24 dBm

2.463230 GHz|

M2[1] -35.90 dBm

20.343450 GHz

10 dl?ﬂ

0 dBm

-10 d§y

D1 -13.510 dBm

-20 dgy

-30 dey

-40 d

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

1

J GRRRRERED W
J

Date: 23.JUN.2024 13:

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number : A45 of A52



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX40SISO_Ant10_2422 30~1000

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

-44.28 dBm
761.0480 MHz

10 dBm

0 dBm

-10 dBm

D1 -17.040 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1

23.JUN.2024

Date: 13:

11AX40SISO_Ant10_2422_1000~26500

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1]

20 dBm

M2[1]

10 dBm

2.40 dBm
2.426680 GHz
-35.19 dBm
17.927750 GHz|

M1

0 dBm

-10 d

D1 -17.040 dBm

-20 d

-30 dg

-40 dim

el

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

1

23.JUN.2024

Date: 13:55:31

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number : A46 of A52



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX40SISO_Ant10_2437_30~1000

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

SWT

Offset 12,06 dB & RBW 100 kHz

1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.50 dBm
867.3570 MHz

10 dBm

0 dBm

-10 dBm

D1 -17.440 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 23.JUN.2024 13:56:30

11AX40SISO_Ant10_2437_1000~26500

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

SWT

Offset 12,06 dB & RBW 100 kHz

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1]

10 dBm

M2[1]

0.91 dBm
2.449630 GHz
-36.12 dBm
20.314550 GHz

M1
0 dBm|

-10 dgm

D1 -17.440 dBm

-20 dfm

-30 dem

-40 dfm

!

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

1

Date: 23.JUN.2024 13:56:52

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number : A47 of A52



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX40SISO_Ant10_2452_30~1000

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz
SWT

1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.95 dBm
793.0900 MHz|

10 dBm

0 dBm

-10 dBm

D1 -17.070 dBmm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

Jl

Date:

23.JUN.2024 13:58:

11AXA40SISO_Ant10_2452_1000~26500

Spectrum

(=)

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 11.97 dB @ RBW 100 kHz

SWT 255 ms & YBW 300 kHz Mode Auto Sweep

@ 1Pk View

20 dBm

M1[1]

10 dBm

M2[1]

2.54 dBm
2.449630 GHz
-35.88 dBm
18.285600 GHz

%
Y
0 dem

1
4

-10 de

3

D1 -17.070 dBmr

-20 de

]

-30 de

3

-40 de

E

i

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

1 A48 of A52



SPORTON LAB.

FCC RF Test Report Report No. : FR461305C

<802.11ax Partial RU>

Maximum power spectral density

Test Result
. Result Limit .
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO 0.77 <8.00 PASS
2412 52Tone RU37 -2.46 <8.00 PASS
106Tone RU53 -5.02 <8.00 PASS
11AX20SISO Ant10
26Tone RU8 0.59 <8.00 PASS
2462 52Tone RU40 -4.05 <8.00 PASS
106Tone RU54 -5.61 <8.00 PASS
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Test Graphs

11AX20SISO_Ant10_2412_26Tone_RUO

Spectrum mg?

Ref Level 20.00 dBm Offset 12.12 dB @ RBW 3 kHz

o Att 30de  SWT 4.4ms @ VBW 10 kHz Mode aAuto FFT
Count 100/100
@ 1Pk View
M1[1] 0.77 dBm
2.402691640 GHz
10 dBm:

0 dBm Y
-10 dBm

20 dBm t\ | | | i 1 J h |

N

i \M

Tl

-70 dBm
CF 2.41202 GHz 30000 pts Span 27.9 MHz
= —
) ) v

Date: 24.JUN.2024 16:53:29

11AX20SISO_Ant10_2412_52Tone_RU37

Spectrum |I:%:|
Ref Level 20.00 dBm Offset 12,12 dB8 & RBW 3 kHz

o Att 30dB  SWT 4.4 ms @ YBW 10 kHz Mode Auto FFT
Count 100/100

@ 1Pk View

mM1[1] 2.46 dBm

2.405747620 GHz
10 dBm

odem 41

-10 dBm—

-20 dBm

| F‘I ” ”.

CF 2.41202 GHz 30000 pts

Span 27.9 MHz
.
)i ) QornnnnnD W

Date: 24.JUN.2024 17:00:58

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 A50 of A52



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX20SISO_Ant10_2412_106Tone_RU53

Spectrum

(=)

Ref Level 20,00 dém
o Att 30 dB
Count 100/100

Offset 12,12 dB @ RBW 3 kHz

SWT 4.4ms @ VBW 10 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

-5.02 dBm
2.408942170 GHz

10 dBm

0 dem

-10 dBm—1

-20 dBm

M1

-30 dBm ‘l.
-40 dBm

ll i

-60 dBm

-70 dBm

CF 2.41202 GHz

30000 pts

Span 27.9 MHz
———

1

Date: 24.JUN.2024

17:02:23

11AX20SISO_Ant10_2462_26Tone_RUS

Spectrum |

(=)

Ref Level 20,00 dém
o Att 30 dB
Count 100/100

Offset 11,97 dB @ RBW 3 kHz

SWT 4.4ms @ VBW 10 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

0.59 dBm
2.470746080 GHz

10 dBm

A1

0 dem

-10 dBm

e

-20 dBm

\

-30 dBm i

-40 dBm

-50 dBm 1 T

-70 dBm

CF 2.46198 GHz

30000 pts

Span 28.14 MHz

1

Date: 24.JUN.2024

17:

35:38

Sporton International Inc. (Shenzhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

1 A51 of A52



saroniis. FCC RF Test Report

Report No. : FR461305C

11AX20SISO_Ant10_2462_52Tone_RU40

Spectrum

(=)

Ref Level 20,00 dém
o Att 30 dB
Count 100/100

Offset 11,97 dB @ RBW 3 kHz
SWT 4.4 ms @ VBW 10 kHz

Mode Auto FFT

(@ 1Pk view

10 dBm

M1[1]

-4.05 dBm
2.468732190 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm—

-40 dBm

-50 dBm

-70 dBm

CF 2.46198 GHz

30000 pts

Span 28.14 MHz

1

Date: 24.JUN.2024

17:

28:10

11AX20SISO_Ant10_2462_106Tone_RU54

Spectrum

(=)

o Att
Count 100/100

Ref Level 20.00 dBm
30 de

Offset 11.97 dB & RBW 3 kHz
SWT 4.4 ms @ VBW 10 kHz

Mode Auto FFT

@ 1Pk View

10 dBm

M1[1]

-5.61dBm
2.465746540 GHz

0 dem

-10 dBm

-20 dém

-30 dBm "
i

LY

e

CF 2.46198 GHz

30000 pts

Span 28.14 MHz

\ I

Date: 24.JUN.Z024

17:39:55

Sporton International Inc. (Shenzhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number : A52 of A52



s=aranas. FCC RF Test Report Report No. : FR461305C

Appendix B. AC Conducted Emission Test Results

: ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Joplevel (dBuv) Date: 2024-07-05
90
80
70
FCC 15C_QP

60
|

FCC 15C_AVG

20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-SZ

Condition: FCC 15C QP AC LISN 100063 L LINE

Over Limit Read LISN Cable

Freq Level ILimit Line Level Factor Loss Remark
MHz dBuV dB dBuVv dBuVv dB dB
1 0.15 35.22 -20.74 55.%6 14.71 10.38 10.13 Average
2 * 0.15 52.32 -13.64 &5.%96 31.81 10.38 10.13 QP
3 0.22 37.11 -15.85> 52.96¢ 16.60 10.3& 10.15 Average
4 0.22 4%_.11 -13.85 €2.%& 28.60 10.36 10.15 ¢P
3 0.29 30.01 -20.53 50.54 9.80 10.0& 10.15 Average
& 0.29 41.41 -19.13 €0.54 21.20 10.0& 10.15 QF
7 0.43 27.44 -19.76 47.20 £.%0 10.38 10.l1& Average
8 0.43 38.24 -18.%& 537.20 17.70 10.38 10.le QF
9 0.57 24_.65 -21.35 46.00 4.30 10.1% 10.16 Average
10 0.57 34.75 -21.25 56.00 14.40 10.1% 10.1& QF
11 1.02 25.80 -20.20 4&.00 5.40 10.24 10.1¢ Average
12 1.02 35.80 -20.20 56.00 15.40 10.24 10.l1e QP
Sporton International Inc. (ShenZhen) Page Number : BlofB2
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. ) Temperature : 22~24°C
Test Engineer : |Yuki Tang - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JopLevel (dBuv) Date: 2024-07-05
90
80
70
FCC 15C_QP

60
|

FCC 15C_AVG

20
10
X 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO1-5Z
Condition: FCC 15C QP AC LISN 100063 N NEUTRAL
Over Limit Eead LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHzZ dBuv dB dBuv dBuv dB dB
1 0.15 35.56 -20.44 56.00 15.30 10.13 10.13 Average
2 0.15 51.26 -14.74 €€.00 31.00 10.13 10.13 QP
3 0.21 41.41 -11.9%9% 53.40 21.00 10.26 10.15 Average
4 * 0.21 54.01 -9.39 €3.40 33.60 10.2¢ 10.15 QP
5 0.28 34.51 -16.30 50.81 14.00 10.3¢ 10.15 Average
& 0.28 45.91 -14.%0 €0.81 25.40 10.36 10.15 QP
7 0.54 26.20 -19.80 46.00 5.0 10.14 10.16€ Average
8 0.54 36.40 -19.60 G56.00 16.10 10.14 10.16 QP
9 0.99 24.29 -21.71 46.00 3.50 10.232 10.1€ Average
10 0.9% 35.29 -20.71 G56€.00 14.%0 10.23 10.16 QP
11 13.20 28.19 -21.81 50.00 7.51 10.23 10.45 Average
12 13.20 34.09 -25.91 €0.00 13.41 10.23 10.45 QP
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

: ) Relative Humidity : 50%
Test Engineer : HuaCong Liang
Temperature : 20-22°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::: RU Remark

Mode 11 2400-2483.5 10 802.11b 01 2412 1Mbps - -
Mode 12 2400-2483.5 10 802.11b 06 2437 1Mbps - -
Mode 13 2400-2483.5 10 802.11b 11 2462 1Mbps - -
Mode 14 2400-2483.5 10 802.11g 01 2412 6Mbps - -
Mode 15 2400-2483.5 10 802.11g 06 2437 6Mbps - -
Mode 16 2400-2483.5 10 802.11g 11 2462 6Mbps - -
Mode 17 2400-2483.5 10 802.11ax HE20 01 2412 MCS0 Full RU -
Mode 18 2400-2483.5 10 802.11ax HE20 06 2437 MCS0 Full RU -
Mode 19 2400-2483.5 10 802.11ax HE20 11 2462 MCS0 Full RU -
Mode 20 2400-2483.5 10 802.11ax HE40 03 2412 MCSO0 Full RU -
Mode 21 2400-2483.5 10 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 22 2400-2483.5 10 802.11ax HE20 01 2412 MCSO0 Partial RU26/0 -
Mode 23 2400-2483.5 10 802.11ax HE20 11 2462 MCSO0 Partial RU26/8 -
Mode 24 2400-2483.5 10 802.11ax HE40 09 2452 MCSO0 Full RU LF
Mode 25 2400-2483.5 10 802.11ax HE40 06 2437 MCSO0 Full RU -
Mode 26 2400-2483.5 10 802.11ax HE20 10 2457 MCSO0 Full RU -
Mode 27 2400-2483.5 10 802.11ax HE40 08 2447 MCSO0 Full RU -
Mode 28 2400-2483.5 10 802.11ax HE40 07 2442 MCSO0 Full RU -

10 802.11ax HE40 09 2452 MCSO0 - -
Mode 30 Co-TX -

0 LTE Band13 Link - - - - -

Sporton International Inc. (ShenzZhen) Page Number : C1 of C60
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samonis. FCC RADIO TEST REPORT Report No. : FR461305C

Summary of each worse mode

Mode Modulation  Ch. (":\;qu) d Ei‘(ﬁlm) (dlé'un\]/'/tm) M(ng)m Pol. Z?/Zk Result Remark
11 802.11b 01 2389.56 38.49 54.00 -1551 H AVERAGE Pass Band Edge
11 802.11b 01 4824.00 47.89 54.00 -6.11 \% Average Pass Harmonic
12 802.11b 06 - - - - - - - Band Edge
12 802.11b 06 4874.00 47.86 54.00 -6.14 \% Average Pass Harmonic
13 802.11b 11  2491.18 39.53 54.00 -1447 V  AVERAGE Pass Band Edge
13 802.11b 11 4924.00 47.83 54.00 -6.17 \% Average Pass Harmonic
14 802.11g 01 2389.82 46.13 54.00 -7.87 V  AVERAGE Pass Band Edge
14 802.11g 01 4824.00 43.64 54.00 -10.36 \% Average Pass Harmonic
15 802.11g 06 - - - - - - - Band Edge
15 802.11g 06 4874.00 42.97 54.00 -11.03 \% Average Pass Harmonic
16 802.11g 11 2483.55 48.40 54.00 -5.60 V  AVERAGE Pass Band Edge
16 802.11g 11 7386.00 47.99 74.00 -26.01  V Peak Pass Harmonic
17 802.11ax HE20 01 2389.56 47.50 54.00 -6.50 V  AVERAGE Pass Band Edge
17 802.11ax HE20 01 4824.00 41.90 54.00 -12.10 \% Average Pass Harmonic
18 802.11ax HE20 06 2490.61 41.40 54.00 -1260 V  AVERAGE Pass Band Edge
18 802.11ax HE20 06 4874.00 42.95 54.00 -11.05 \% Average Pass Harmonic
19 802.11ax HE20 11 2483.51 48.14 54.00 -5.86 V  AVERAGE Pass Band Edge
19 802.11ax HE20 11 7386.00 47.73 74.00 -26.27  V Peak Pass Harmonic
20 802.11ax HE40 03 2389.86 48.13 54.00 -5.87 V  AVERAGE Pass Band Edge
20 802.11ax HE40 03 - - - - - - - Harmonic
21 802.11ax HE40 09 2490.69 48.99 54.00 -5.01 V  AVERAGE Pass Band Edge
21 802.11ax HE40 09 7356.00 48.44 74.00 -256.56  V Peak Pass Harmonic
22 802.11ax HE20 01 2387.09 45.11 54.00 -8.89 V  AVERAGE Pass Band Edge
12 802.11ax HE20 01 - - - - - - - Harmonic
23 802.11ax HE20 11 2483.62 47.76 54.00 -6.24 V  AVERAGE Pass Band Edge
23 802.11ax HE20 11 - - - - - - - Harmonic
24 802.11ax HE40 09 288.99 30.63 46 -15.37 H Peak Pass LF
25 802.11ax HE40 06 2488.79 47.29 54.00 -6.71 V  AVERAGE Pass Band Edge
25 802.11ax HE40 06 - - - - - - - Harmonic
26 802.11ax HE20 10 2483.62 48.74 54.00 -5.26 V  AVERAGE Pass Band Edge
26 802.11ax HE20 10 - - - - - - - Harmonic
27 802.11ax HE40 08 2484.64 48.93 54.00 -5.07 V  AVERAGE Pass Band Edge
27 802.11ax HE40 08 - - - - - - - Harmonic
28 802.1lax HE40 07 2484.12 48.42 54.00 -5.58 \ AVERAGE Pass Band Edge
28 802.11ax HE40 07 - - - - - - - Harmonic
30 CO-TX 09 2489.97 47.76 54.00 -6.24 V  AVERAGE Pass Band Edge

09 7356.00 46.86 74.00 -27.14 H Peak Pass Harmonic

Sporton International Inc. (ShenzZhen) Page Number : C2 of C60
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samonis. FCC RADIO TEST REPORT Report No. : FR461305C

11
Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
PEAK 74
100 ([l
Peak T
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 B7.73 4839 74.00 -25.61 40.51 3.3 7.7 308 400 165 PEAK 1 241,00 100.22 ------ -==-- 9318 1230 .81 3208 400 165 PEMK
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 ([l
AVG_54
525 525
Avg 1
30 6l
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2389.56 38.49 54.00 -15.51 30.55 3226 7.7 32.08 400 165 AVERAGE 1 M10.00 99.13 ---en -oeeee 91.09 1231 7.81 3208 400 165 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C3 of C60
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
11
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 10
Pol. Vertical Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080 i
615 815
PEAK 74
100 ([l
525 1 525 :
Peak et bty AT i
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2386.57 48.73 74.00 -25.27 40.81 3105 T.75 308 1M 299 PEMK 1 2412.00 100,98 ------ -=---- 9290 1231 7.8 308 1M 199 PENK
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 ([l
AVG_54
525 525
Avg 1
30 b
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2388.65 38.47 54.00 -15.53 30.53 3126 7.7 32.08 1M 299 AVERAGE 1 1200 98.53 ----sv --eee 9.49 1.3 .81 3208 24 799 AVERAGE
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samanas. FCC RADIO TEST REPORT

Report No. : FR461305C

Pol. Horizontal Vertical
. Lo i) Date: 2024.06.23 Lo ) Date: 20240624
1225 1225
1050 105,
875 875
PEAK T4 PEAK 74
104 14
o G 54 o G 54
Peak i IR - e Pt et s R v b b iyl g
30 34
Avg
115 1.
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 4824.00 48.66 74.00 -25.34 54.37 34.83 11.08 SL.57 241 285 Peak 1 4824.00 52.20 74.00 -21.80 57.86 34.83 11.08 SL.57 177 31 Peak
1 482400 45.95 54.00 -B.05 S1.61 34.83 1L.68 5157 241 285 Average 1 42400 47.89 54.00 -6.11 53.55 34.83 1168 51.57 177 31 Average
Sporton International Inc. (ShenzZhen) Page Number : C5 of C60
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Pol. Horizontal Vertical
. Lew i) Date: 202406.23 el i) Date: 202406.24
1225 1225
1050 105
s L
PEAK T4 PEAK T4
700 100
G 54 55 AG 54
Peak s ‘ - e WM Phoarsipy S
eal - A I w— . i o b A
%) 30
Avg
f1.
115
3000 000, 000, 12000 15000 18000
3000 6000, 9000, 12000, 15000 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read  Ant Cable Preamp APos  Thos Freq Level Line Margin Level Factor Loss Factor Remark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Wiz dBul/n dBV/m 0B BV dB/m B B o deg 1 4874.00 5205 74.80 2074 ST.86 M5 1110 SLS5 169 35 Peak
1 4874.00 47.70 7480 -26.30 53.30 .85 1040 5155 .- - Peak 1487400 4786 B0 -6.14 346 M5 ILID SLIS 169 35 Average
1 THLOD 4704 7400 -26.9 4880 36.32 308 SLIE - - Peak 3 OTHMLOO 437 74.00 2663 8.3 3%.32 3.8 SLa6 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C6 of C60
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
13
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
PEAK BE 74 PEAK 74
100 ([l
525 ! - 525 TR ST
P e ak M
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 288.83 49.83 74.00 -2.17 4157 3248 7.8 3210 383 164 PEMK 1 2462.00 100.72 ------ -=---- 9.5 141 7.8 .89 8 164 PEKK
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 ([l
AVG_BE_54 AVG_54
525 525
Avg 1
30 30
115 115
22 I U12 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 24933 39.1M 54.00 -14.79 30.93 3249 T7.89 3010 383 164 AVERAGE 1 246200 98.55 ------ -=--- 9.3 12.47 7.86 3209 383 164 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
13
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
PEAK BE 74 PEAK 74
100 ([l
55 . i . 55
P e ak M
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 249154 50.20 74.00 -23.80 41.93 3248 7.89 3210 M5 1M PEM 1 2462.00 100,12 ------ -=--- 9.9 1241 7.8 N U 9PN
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 [[l]
AVG_BE_54 AVG_54
525 525
Avg w IR -
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 29118 39.53 54.00 -14.47 3177 3208 7.8 3200 25 279 AVERAGE 1 246200 98.83 ------ ----- 9%.64 12.42 7.86 3289 M5 279 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C8 of C60
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ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Vertical
Lol Date: 0240623 Lo i) Date 202406.24
1225 1225
1050 15
15 L
PEAK T4 PEAK T4
0
100 o
o WG 54 o . AVG 54
Peak MW - i - N I — P T e AT A PR i bt
0 350
Avg
f1.
115
3000 000, 000, 12000 15000 18000
3000 6000, 9000, 12000, 15000 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read At Cable Presmp APos Thos Freq Level Line Margin Level Factor Loss Factor Remark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Mz dBul/m dBuV/m o8 BV dBm A8 B m deg 1 494,00 5.2 74.00 -21.79 57.75 34.87 1112 5153 165 32 Peak
1 4924.00 47.07 74.00 -26.93 52.61 34.87 11.1) 51.53  -- - Peak 1 490400 47.83 54.80 -6.17 53.37 34.87 1L12 3153 165 32 Average
1 T386.00 47.86 74.00 -26.94 8.76 36.35 13.13 518 - - Peak 3 7386.00 47.64 74.00 -26.36 49.34 36.35 13.13 5.8 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C9 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

Mode
ANT
Pol. Horizontal
. Lol i) Date: 2024-06-23
1225
1054
615
100
525 _«)M
Peak
30
115
M 233, 1362, 2388, M, M40
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy
1 2389.69 62.30 74.00 -11.70 54.36 3226 7.7 32.08 361 167 PEAK
. Lol i) Date: 2024-06-23
1225
1054
615
100
525 ]
Avg A
30
115
M 233, 1362, 2388, M, M40
Frequency (MHz)

Linit Margin Read ~ Ant
Freq Level Line (d8) Level Factor

Wz dBu/m dBuv/m B dB/m
1 2389.8 45.26 54.00 -B.74 37.12 3.%6

(able Preanp  APos  TRos
Loss Factor Renark

176 32.08 361 167 AVERAGE

Fundamental
- Lol i) Date: 2024-06-23
1225
1080 !
815
PEAK_74

([l
525

P e
30
115

100 1400, 1800, 200, 2600, 3000

Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m v d8/m A8 dB o deg
1 2812.00 104,48 ----vv -onoe- 9.45 3230 7.81 2.8 361 167 PEAK
. Level Vi) Date: 2024-06-23
1225
1050 "
i3
700
VG 54
525 K‘_—’——
35.0M,“,_’~/’—’_J
115
100 1400, 1800, 0. 2600, 3000

Frequency (MHz)

Linit Margin Read  Ant

Freq Level Line (dB) Level Factor
W dn e W &
1 1200 9.85 ------ -=--- 8.8 3.3

(able Preanp  APos  TRos
Loss Factor Renark

7.81 32.08 361 167 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Page Number

: C10 of C60



samonis. FCC RADIO TEST REPORT Report No. : FR461305C

14
Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT 10
Pol. Vertical Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1
1054 1080
615 815
PEAK 74
100 ; ([l
25 ] M 25
Peak orfaeribsgringbiod
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2389.56 61.54 74.00 -12.46 53.60 3226 7.7 32.08 184 279 PEMK 1 2412.00 105.30 ------ -==--- 97.06 1231 7.8 308 194 179 PENK
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 ([l
AVG_54
525 525
Avg A .w”’—f—-"—"J K«_¢_~
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2389.80 46.13 54.00 -7.87 38.19 3226 7.7 32.08 194 279 AVERAGE 1 1200 9.02 ------ ------ B9.98 3231 7.8 3208 194 779 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C11 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Pol. Horizontal Vertical
Lo i) Date: 2024.06.23 .- Lowl ¢} Date: 2024-06-23
1225 1225
ik o9
PEAK_T4
PEAK T4 70.0
100
G 54 ) 4 AVG 54
Peak S L T SN POUO R W
MR e it g AN T gt | %
Avg 30 "
1
175
3000 6000. 9000, 12000 15000. 18000
3000 6000, 9000 1 15000. 18000 Frequency (Mz)
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  Tos
Linit Read  Ant Cable Preamp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark -
- Mz dBuv/mdBuV/m 08 dBw dB/m  dB B m  deg
Wz dBuV/m dBuV/m B dBWV dB/m A8 dB o 1 4824.00 5106 74.00 -22.9 56.72 34.83 11.08 SL.57 342 18 Peak
1 4824.00 47.00 74.00 -26.91 52.75 34.83 1L.08 5157  -- - Peak 1 42400 43.64 54.00 -10.36 49.30 34.83 1168 51.57 342 18 Average
Sporton International Inc. (ShenzZhen) Page Number : C12 of C60
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Pol. Horizontal Vertical
. Level (@Buvim) Date: 2024.6.23 . L g Die: 02406.13
1225 1225
1050 105
s L
PEAK 74 PEAK 74
= 0
700 e
o G 54 | , . AVG_54
Peak | PR - e AR atine IR TR S " ——
% 30
Avg
1!
175
3000 G000, 9000, 12000, 15000, 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read  Ant Cable Preamp APos  Thos Freq Level Line Margin Level Factor Loss Factor Remark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Wi dBuv/m dBuV/m 08 dBw dBm B B des
W dBul/m dBV/m 8 dBV dBfm B B o deg 1 47800 49.76 74.00 2020 $5.36 3485 1040 SL55 36 289 Peak
1 47800 46.5 T4.00 -17.48 .12 3485 1040 5L - ek 1 4TG0 4297 5400 -1.03 857 3485 1019 LS 326 269 Average
1 OB A3 T 266 .03 3632 B.08 5L - ek 3 OTHL0D AT.9L 74.00 -26.09 49.67 3.2

13.08 5.6 - - Peak

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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16
Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1050 1150 1
615 815
PEAK BE 74 PEAK_74
100 i ([l
525 MMWMWM 525
Peak
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 8358 62.42 74.00 -11.58 54.18 32.46 7.8 3210 383 164 PEAK 1 2462.00 103,42 ------ -=--- 9.3 .41 .86 .89 38 164 PENK
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 ([l
AVG_BE_54 AVG_54
525 1 525
Avg ( |
30 B0
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2B3.66 45.92 54.00 -B.08 37.68 3246 7.8 3210 383 164 AVERAGE 1 246200 95.60 ------ ------ B.41 3242 7.6 32.09 383 164 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C60
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samonis. FCC RADIO TEST REPORT Report No. : FR461305C

16
Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1150 1150 *
615 815
PEAK BE 74 PEAK_74
100 1 ([l
£25 M% f15
Peak Bk Mo ol
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 248377 64.80 74.00 -9.20 56.56 3246 7.8 3200 M3 MR PEM 1 2462.00 104,28 ------ -=---- 9%.09 12.47 .86 . M3 MBPREK
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
100 [[l]
AVG_BE_54 AVG_54
525 525
Avg | ]
30 30,
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 248355 48.40 54.00 -5.60 40.16 32.46 7.8 3200 23 278 AVERAGE 1 246200 96.58 -----v -=--- 8.3 3242 7.8 32.09 203 278 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Vertical
. Lo i) Date: 2024.06.23 . Lo G Date: 2024-06.23
1225 1225
1050 105,
875 875
PEAK 74 PEAK 74
100 100
G 54 G 54
Peak 55 7 5! 1 7
€al WMMWWMW T R sty et it R T T e L
30 30
Avg
115 1.
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 1500, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B N B B B deg M dfn B/ 0B W B B @B m deg
1 4924.00 46.17 74.00 -27.83 5171 34.87 11.1) 5153 -- - Pesk 1 4924.00 46.38 74.00 -27.62 51.92 34.87 11.12 5.8 - - Peak
1 T386.00 47.82 74.00 -26.18 £9.52 3635 13.13 SL18 .- - Peak 1 7386.00 47.99 74.00 -26.01 49.69 36.35 13.13 5118 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C16 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1150 1150 !
615 815
PEAK_74
100 ([l
1
523 53 UptteiabitoebehoetabpAel
Peak oA 0
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2388.91 60.30 74.00 -13.70 52.36 3226 7.7 32.08 400 159 PEAK 1 2412.00 104,30 ------ -=---- 9%.26 2.3 7.81 3208 4e0 159 PEMK
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
100 ([l
AVG_54
525 1 525
Avg L
30 —1 35.[]_A,w___,_r’---"-""J
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.69 43.76 54.00 -10.24 35.82 3226 7.7 32.08 400 159 AVERAGE 1 41200 94.60 ------ ------ B86.56 3231 7.8 3208 400 159 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C17 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samonis. FCC RADIO TEST REPORT Report No. : FR461305C

17
Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_2412MHz

ANT 10
Pol. Vertical Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1
1054 1080
615 815
PEAK_74
100 1 ([l
525 525
Peak
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2388.78 63.84 74.00 -10.16 55.99 3226 7.7 32.08 22 299 PEMK 1 2412.00 105,38 ------ -=--- 9734 131 TR 388 M 199 PEKK
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
100 ([l
AVG_54
525 525
Avg A Mo
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.56 47.50 54.00 -6.50 39.56 3226 7.7 32.08 22 299 AVERAGE 1 1200 95.59 ----sv -oeee 8.5 3231 7.1 308 22 299 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Pol. Horizontal Vertical
Lo i) Date: 2024.06.23 .. Lol (Bavi) Date: 2024-06-23
1225 1225
ik o9
PEAK 74 PEAK_T4
100 100
AVG 54 5! 4 AV 4
Peak 525 ] Lot A oA o, Mg T 3
e A sy Pl A a1 %
Avg %0 .
1
175
3000 6000. 9000, 12000 15000. 18000
3000 6000, 9000 1 15000. 18000 Frequency (Mz)
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Linit Read  Ant Cable Preamp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Reark -
- Mz dBuv/mdBuV/m 08 dBw dB/m  dB B m  deg
Wi Bde & &Y B @ @ @ 14000 50.3 74.00 .77 .80 .83 1008 SL57 3 19 Peak
1 4824.00 46.63 74.00 -27.37 52.70 34.83 1L.08 SL.57 - - Peak 1 42400 41.90 54.00 -12.10 47.56 34.83 1168 51.57 3 19 Average
Sporton International Inc. (ShenzZhen) Page Number : C19 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C

18

Mode Band Edge - L

2400-2483.5_802.11ax HE20_CHO06_2437MHz

ANT

Pol. Horizontal

. Lo i) Dae 2024054

1225

1080

ir5

100

525 1

Peak
30

115

2510 13354 13608 13862 U6 U
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m W d8/m A8 dB o deg
1 1387.69 49.32 74.00 -24.68 41.40 32.25 T7.75 32.08 393 175 PEAK

. Lo i) Dae 2024054

1225

1080

ir5

100

i25

Avg 1
30

115

2510 13354 13608 13862 U6 U
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m W d8/m A8 dB o deg
1 2389.50 38.55 54.00 -15.45 30.61 32.26 7.76 32.08 393 175 AVERAGE

10

: 4"Le\iel (dBuVim)

Fundamental

Date: 2024-06-24

1225

1080

i75

PEAK 74

({1

525

bEtl

175

v
1000

1800, 20, 200, 3000
Frequency (MHz)

Linit Margin Read At Cable Preamp APos TPos

Freq Level Line (dB) Level Factor Loss Factor Renark

1 2437.00 105.81

v d8/m A8 dB o deg
97.71 336 7.8 2.8 3 175 PEM

. Lve i) Date: 2024-06-24
1225
1080 i
815
[[l]
AVG_54
525 L—r’_"
35.0__,W__,——»—"_'_’j
115
100 1800, 200, 2600, 3000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m
1 437.00 9.5

v d8/m A8 dB o deg
B8.49 3236 7.83 32.08 393 175 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

: C20 of C60



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 2024-06-24
: 4!’Level(tﬂ!!l\l'lln)
1225
1050 w_ﬂ\
b5
PEAK_BE 74
il b
525 M*MVM | 1
Peak Blank
30
115
uy 1496 U522 1148 U4 50
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WpdBWR b & B @ dyg

1 2489.92 49.45 74.00 -24.55 4119 3248 7.8 3210 393 175 PEAK

Date: 2024-06-24
: ML&V&I (dBuVim)
1225
F—
875 \
100
T VG BE 54
525
Avg S 1 Blank
30
115
uyj U405 pLiz] U144 Usi4 2500
Frequency (Mz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 8425 39.33 54.00 -14.67 31.08 32.47 7.88 3210 393 175 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C21 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samonis. FCC RADIO TEST REPORT Report No. : FR461305C

18
Mode Band Edge - L

2400-2483.5_802.11ax HE20_CHO06_2437MHz

ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-24 . Lve i) Date: 2024-06-24
1225 1225
1
1054 1080
615 815
PEAK_74
100 ([l
525 ! 525
Peak
30 30
115 115
M 13354 23608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.63 49.70 74.00 -24.30 4176 326 7.7 32.08 2B 300 PEAK 1 2437.00 106.86 ------ ------ 9%.76 1236 7.83 3289 2B 300 PEMK
. Lo i) Date: 2024-06-24 . Lve i) Date: 2024-06-24
1225 1225
1054 1080 i
615 815
100 [[l]
AVG_54
525 525
Avg ! M__,-’———f‘"‘”) L_.__
30 30,
115 115
M 13354 13608 2362 UM ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.88 39.15 54.00 -14.85 311 3226 7.7 32.08 28 300 AVERAGE 1 2437.00 96.60 ------ ------ 88.50 3236 7.8 32.09 2B 300 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C22 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Vertical Fundamental
Date: 2024-06-24
mLeveI(d&Nﬂn)
1225
85 L\
PEAK BE 74
Mhil -
104 huy,
1
b
525 WO
Peak Blank
30
115
uyj U405 piiz] U144 Usi4 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 28438 52.96 74.00 -20.04 4471 3247 T.88 3210 218 300 PEAK

Date: 2024-06-24
: MLeveI (dBuVim)
1225
r——
85 h\
100
W
s — AVG_BE 54
Avg . ] Blank
30
115
uyj U405 pLiz] U144 Usi4 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 290.61 41.40 54.00 -12.60 33.14 2.8 7.88 3210 218 300 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C23 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Vertical
. LowiBiin) Date 02496.25 e Date H2446.23
1225 1225
1050 15
s L
PEAC T4 PEALTH
= 0
100 ™
o WG 54 o ) . AVG 54
) I H g ot j
Peak A b N ) etttz R T LT PPN T
0 3.0
Avg
f1.
115
3000 000, 000, 12000 15000 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read At Cable Presmp APos Thos Freq Level Line Margin Level Factor Loss Factor Remark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Wiz dBul/n dBV/m 0B BV dB/m B B o deg 1 4874.00 49.63 74.80 -4.37 5.3 M5 1110 SLS5 366 20 Peak
1 4874.00 47.40 74.00 -26.60 53.60 3485 1010 5155 .- - Peak 1487400 4195 SA.80 1105 4855 M5 1110 SLS5 366 20 Average
1 THLOD 4706 7400 -26.80 48.92 3632 308 SLI6 - - Peak 3 OTHMLOO 4159 7400 2641 8935 3632 3.8 SLi6 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C24 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samonis. FCC RADIO TEST REPORT Report No. : FR461305C
19
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1050 1050 !
615 815
PEAK BE 74 PEAK 74
100 i ([l
" " M
Peak
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 28358 62.35 74.00 -11.65 54.11 32.46 7.8 3210 380 164 PEAK 1 2462.00 102,53 ------ -=--- 94.36 1241 7.85 .89 380 164 PENK
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
100 ([l
AVG_BE_54 AVG_54
525 1 525
Avg
30 6l
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 MB3.74 4.3 5400 -9.77 35.99 3246 7.8 3210 380 164 AVERAGE 1 26200 9251 -----v --ee- BL32 3242 7.6 32.09 380 164 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C25 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samonis. FCC RADIO TEST REPORT Report No. : FR461305C

Mode

19
Band Edge

2400-2483.5_802.11ax HE20_CH11_2462MHz

ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1050 1150 1
615 815
PEAK BE 74 PEAK_74
100 1 ([l
55 M £5
Peak bAoA
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 MBd50 67.17 74.00 -6.83 58.92 3247 7.8 3210 M3 298 PEMK 1 2462.00 103.48 ------ -=---- 9.9 .41 .86 .8 M3 MBPEK
. Lo i) Date: 2024-06-23 . Lve i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
100 ([l
AVG_BE_54 AVG_54
525 525
Avg —— | -
30 =
115 115
22 4586 Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 28351 48.14 54.00 -5.86 39.90 3246 7.8 3200 23 298 AVERAGE 1 26200 93.19 ----sv -oeee B5.00 3242 7.8 32.09 203 298 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C26 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Vertical

.. Leel Vi) Date: 2024-06-23 .. Lol (BaVi) Date: 2024-06-23
1225 1225

1050 105,

875 875

PEAK 74 PEAK 74

100 100

525 AVG_54 o G 54

| i | 4

Peak WWW1 " e " - i i L S pm TV R T
30 30
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 492400 45.55 74.00 -28.45 5109 34.87 1012 515 -~ -- Pesk 1 492400 46.09 74.00 -27.11 523 34.87 112 515 -~ - Pedk
1600 455 700 -26.45 8.5 3635 B3 SLIB - - Pesk 17600 ATT3 A 2607 M. 3635 3.3 SLAB - - Pedk
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C
20
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_2412MHz
ANT 10
Pol. Horizontal Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080 1
615 815
PEAK 74
100 ([l
1
Peak ‘ e
30 30
115 115
M 13524 13548 1 23956 M 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.86 54.00 74.00 -19.98 46.08 3226 7.7 32.08 400 162 PEAK 1 M1.00 99.98 ----nv -oeeee 91.86 2.3 7.8 3208 460 162 PEMK
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
100 ([l
AVG_54
525 : 525
Avg M L'_‘_“’_
30 30
115 115
M 13324 1548 1 23956 M 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.97 44.33 54.00 -9.67 36.39 3226 7.7 32.08 400 162 AVERAGE 1 M1.00 90.93 -----v ---e- BL.86 3233 7.8 308 400 162 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 C28 of C60



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 2024-06-23
: ML&V&I(IIB!NIM)
1225
85 M\
PEAK BE 74
- i,
25 L
LA "
Peak Blank
30
115
U uiig U532 24684 Upa4 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 MB479 49.42 74.00 -24.58 4117 32.47 T.88 3210 400 162 PEAK

Date: 2024-06-23
: MLeveI (dBuVim)
1225
85 _\
100
AVG_BE 54
525 —
Avg T Blank
30
115
U uiig piiay] 24684 Upa4 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodwnd W B B B o dg

1 M%.77 39.72 54.00 -14.28 31.43 32.50 7.89 3210 400 162 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C29 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C

20
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_2412MHz
ANT 10
Pol. Vertical Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1050 !
615 815
PEAK 74
100 ([l
5 o 25
Peak M
30 30
115 115
M 13324 13548 1 23956 M 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.86 58.61 74.00 -15.39 50.67 3226 7.7 32.08 20 299 PEAK 1 247,00 103,19 ----vv ==-ee 95.14 .37 7.8 .08 10 199 PENK
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
100 [[l]
AVG_54
525 525
Avg »—«W—/_'—"J \“—«‘M“—
30 30
115 115
M 13324 13548 1 23956 M 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.86 48.13 54.00 -5.87 40.19 3226 7.7 32.08 220 299 AVERAGE 1 M.00 934 ----en oeeee 85.34 1.3 7.8 3068 20 299 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 C30 of C60



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Vertical Fundamental
Date: 2024-06-23
: 4!‘|Level(tlllll\l'lln)
1225
1050 e w\
b5
PEAK_BE 74
“M’ A il
MMM ,
525 bt n
ot
Peak Blank
30
115
un U6 U532 588 U4 50
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WpdBWR b & B @ dyg

1 M91.19 56,38 74.00 -17.62 48.12 32.48 7.88 32.10 220 299 PEAK

Date: 2024-06-23
: MLeveI (dBuVim)
1225
85
100
s e AVG_BE 54
i WM 1
Avg | Blank
30
115
U Uiig U532 24684 Upa4 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 291,63 43.44 54.00 -10.56 35.18 32.48 7.88 3210 220 299 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C31 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

21
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT 10
Pol. Horizontal Fundamental
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080
1
615 815
PEAK_74
100 ([l
52'5 ; 4 ’ 52'5 M
Peak
30 30
115 115
M 13384 1668 2302 UB6 U5l 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 236495 48.50 74.00 -25.50 40.68 3220 T7.69 307 375 161 PEAK 1 245200 95.70 ------ -=---- B7.50 3243 7.6 32.09 375 161 PEM
. Lol i) Date: 2024-06-23 - Lol i) Date: 2024-06-23
1225 1225
1054 1080
s s !
100 ([l
AVG_54
525 525
Avg 1 LM
K0 T I R
115 115
M 13384 1668 2302 UB6 U5l 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 238412 39.01 54.00 -14.99 3110 3225 7.74 308 375 161 AVERAGE 1 245200 86.32 ------ -=--- B2 3243 7.6 32.09 375 161 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C32 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 2024.06-23
MﬂLevel(mu\nm)
1225
. o
115
PEAK_BE 74
04
g 1
TR N o adds
528 Mo
Peak Blank
34
118
45 U4 una 1808 U4 50
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 24929 58.10 74.00 -15.90 49.83 .48 7.89 3210 375 161 PEAK

Date: 2024-06-23

: HL&V&I(GBIIWIII)
1225

B15

00

] \W AVG BE 54
525 .

Avg R A Blank

30

115

s 1616 un 4808 104 00

Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m dv dim B A8 o deg
1 29338 46.64 54.00 -7.36 38.36 2.9 7.89 3210 375 161 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C33 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Mode

ANT

Pol.

Peak

Avg

21

Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_2452MHz

Vertical
. Lol i) Date: 2024-06-23
1225
1054
615
100
525 —— !
30
115
M 13384 1668 2302 UB6 U5l
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodndis W d B B o by
1 2389.80 49.43 74.00 -2.57 41.49 3206 7.7 3208 100 294 PEAK
. Lol i) Date: 2024-06-23
1225
1054
615
100
525
1
30
115
M 13384 1668 2302 UB6 U5l
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodndis W d B B o by
1 2389.%5 40.37 54.00 -13.63 32.43 326 7.7 32.08 100 294 AVERAGE

10
Fundamental
- Lol i) Date: 2024-06-23
1225
1080 1
815
PEAK 74
([l
53 \MMW
30
115
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB B B B B @ dy
1 245,00 100,33 -=--vv -=--- 9.19 1.9 7.8 .89 100 294 PENK
- Lol i) Date: 2024-06-23
1225
1080
1
815
[[l]
AVG_54
525 L\#
as.uww../——"—'*”’/
115
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB B B B B @ dy
1 245200 9158 ----ev -oeeee 8.3 .39 7.5 3209 100 294 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

: C34 of C60



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Vertical Fundamental
Date: 2024.06-23
MﬂLevel(mu\mn)
1225
"’MW ) N "
115
\ PEAK_BE 74
04 ’
WWM :
525 sk L)
Peak Blank
34
118
45 U4 una 1808 U4 50
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 494,14 59.23 74.00 -14.77 50.95 32.49 7.89 32.10 100 294 PEAK

Date 20240653
L2 e
1225
05
1
\w\ A BE 54
525

Avg i Blank
30
115
s 1616 un 4808 204 00
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wz dBu/m dBuv/m d/ dBm B B
1 2490.69 48.99 54.00 -5.01 40.73 32.48 7.88 32.10 100 294 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C35 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024-06-25 .. Lol (BaVi) Date: 2024-06-25
1225 1225
1050 105,
875 875
PEAK 74 PEAK 74
100 100
G 54 G 54
55 7 RS2
Peak A AT g bt s L M et L i My i M ke
30 30
Avg
115 1.
3000 T600. 12200, 16800, 21400 26000 000 7600, 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B 0B N B B B deg M dfn B/ 0B W B B @B m deg
1 4904.00 45.55 74.00 -28.45 51.12 34.86 11.11 51.54  -- - Pesk 1 4904.00 46.28 74.00 -27.70 51.85 34.86 11.11 5.4 - - Peak
2 735.00 .81 74.00 -27.19 48.53 3634 8.1 5.7 .- - Peak 1 7356.00 48.44 74.00 -25.5 50.16 3634 1311 5.7 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C36 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
22
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU(26/0)_2412MHz
ANT 10
Pol. Horizontal Fundamental
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1
1054 1080
615 815
PEAK 74
100 ([l
1
525 525
Peak
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 D2387.87 56.58 74.00 -17.42 48.66 3225 7.75 308 100 241 PEMK 1 2412.00 108.38 ------ -=---- 100.37 3.9 7.80 32.08 100 241 PEM
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1054 1080 1
615 815
100 ([l
AVG_54
525 525
Avg * M'_J
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2387.09 41.18 54.00 -12.82 33.26 3105 T.75 308 100 241 AVERAGE 1 M1.00 9.17 ---ev -oeeee 9116 2.9 7.80 32.08 100 241 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C37 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
22
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU(26/0)_2412MHz
ANT 10
Pol. Vertical Fundamental
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1054 1080
615 815
PEAK 74
100 ([l
1
525 525
Peak
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2388.2%6 61.37 74.00 -12.63 53.44 3005 7.7 3208 100 222 PEMK 1 412,00 124,62 ------ -=--- 106.61 3.9 7.80 32.08 100 222 PEM
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1054 1080
615 815
100 ([l
AVG_54
525 ] 525
Avg
30 30
115 115
M 233, 1362, 2388, M, M40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dy Mo BB B B B B @ dy
1 2387.68 45.11 54.00 -8.89 37.19 3205 T7.75 308 100 222 AVERAGE 1 2412.00 104.81 ------ -=--- 9.80 1.9 7.80 32.08 100 222 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C38 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C
23
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU(26/8)_2462MHz
ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1
1054 1080
615 815
PEAK BE 74 PEAK_74
100 ([l
1
525 525 ‘
Peak \
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2483.% 57.12 74.00 -16.78 48.98 32.46 7.8 3210 111 296 PEMK 1 2462.00 106,87 ------ -=---- 9%.67 12.43 7.86 .89 11 296 PENK
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1054 1080 1
615 815
100 [[l]
AVG_BE_54 AVG_54
525 525
Avg ! L]
30 30
115 115
22 4586 Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 28374 42.56 54.00 -11.44 34.32 3246 7.8 3200 111 296 AVERAGE 1 26200 99.22 -----v -=--- 9.02 12.43 7.86 3289 111 796 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C39 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samonis. FCC RADIO TEST REPORT Report No. : FR461305C

23
Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU(26/8)_2462MHz

ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225 i
1054 1080
615 815
PEAK BE 74 PEAK 74
100 1 ([l
25 % 25
Peak
30 30
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 MB3.81 6425 74.00 -9.75 56.01 32.46 7.8 3210 111 296 PEMK 1 2462.00 114,62 ------ -=---- 106.42 3243 7.6 32.09 111 M6 PEM
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1
1054 1080
615 815
100 [[l]
AVG_BE_54 AVG_54
525 525
v | R
30 il -
115 115
22 I Um2 24p48 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 8360 47.76 54.00 -6.4 39.52 3246 7.8 3210 111 296 AVERAGE 1 2462.00 105,95 ------ -=---- 97.75 1243 7.86 3289 111 796 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C40 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Vertical
L) Date: 2024.06-24 e ) Date: 2024-06-25
K cus;j il cms;j
00 100
600 600
50, ] 500 ]
I I
ag—1 w1
L ; L
300 3 e TP TINE Y i 30.01 ; W’ Ty
2 b A 3 i
004 WLWW"M i a2 4T AT WWW
00 w / o 00 Vu ; e
QP/Peak " "
% . 13, 12 405, 1000 3 . s, 2. 406, 1000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV¥/m B dBuV dB/m B dB  m deg Mz dBuV/m dBuV/m  dB BV dB/m  dB B m deg
1 455 1765 40.00 235 6.0 20.3 124 092 - - Pesk 1 .67 24.50 40.00 15,50 43.43 1081 147 3091 - - Peak
115707 2.0 43.50 -2L30 4063 1931 228 4.2 - -- Pesk 2 105.66 20.41 43.50 -23.09 479 1581 1.88 40.07 - - Peak
319199 5.7 £3.50 1778 46.47 16.73 2.5 2.0 - -- Pesk 3O16L9) 358 .50 -19.92 ALY 1932 231 4.0 - - Peak
4 220.17 28.22 46.00 -17.78 48.41 17.10 2.69 39.98 -- -- Peak 4 .06 23.56 46.00 -22.44 43.65 17.19 2.70 39.98 - -- Peak
5 28.99 30.63 46.00 -15.37 47.98 1954 3.06 3.5 - - Pesk 5 268.60 24.7 46.00 2073 4243 1884 2.9 39.95 - -- Peak
6 81861 2.9 46.00 -16.71 3.7 8.34 5.4 046 - - Pesk 6 BOLA5 2020 46.00 1671 .44 8.4 5.08 WA - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C41 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

25
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-24 . Lve i) Date: 2024-06-24
1225 1225
1054 1080 !
615 815
PEAK_74
100 ([l
1
55— 525
Peak
30 30
115 115
M 13354 13608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.5 54.47 74.00 -19.53 46.53 3.6 7.7 32.08 310 160 PEAK 1 2437.00 102.22 ------ -=--- 9.14 1.3 7.8 .08 M0 160 PEAK
. Lo i) Date: 2024-06-24 . Lve i) Date: 2024-06-24
1225 1225
1054 1080
1
615 815
100 ([l
AVG_54
525 525
30 30
115 115
M 13354 13608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.76 42.70 54.00 -11.30 34.76 3226 7.7 32.08 310 160 AVERAGE 1 M37.00 9298 ----ev -oeeee BLET 3233 7.2 3.8 310 160 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C42 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 2024-06-24
! HL&V&I(IIBIIWM)
1225
""‘"‘MM A
B15
\‘ PEAK_BE 74
700! M”"ﬂ""v,
"'WM% 1
1 WWWM_;N«« "
525
M ]
Peak Blank
30
115
uyj 2406 622 LY 4 B0
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MW WA oW B B B m dyg

1 2486.20 57.35 74.00 -16.65 49.10 32.47 7.8 32.10 310 160 PEAK

. Lo i) Date: 2024-06-24
1225
LS
100 Lﬂ\
s _— AVG_BE 54
1
Avg i Blank
30
115
uyj U405 pLiz] U144 Usi4 2500
Frequency (Mz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 286,20 43.99 54.00 -10.01 35.74 32.47 7.8 3210 310 160 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C43 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

25
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-24 . Lve i) Date: 2024-06-24
1225 1225
1150 1150 1
615 815
PEAK_74
100 ([l
525 525
Peak
30 30
115 115
M 13354 23608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2388.% 61.04 74.00 -12.9 53.10 3226 7.7 32.08 28 300 PEAK 1 2437.00 104.26 ------ -=---- 9%.18 2.3 7.8 .08 ME 300 PEMK
. Lo i) Date: 2024-06-24 . Lve i) Date: 2024-06-24
1225 1225
1054 1080
1
615 815
100 [[l]
AVG_54
525 525
30 30
115 115
M 13354 23608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.63 46.98 54.00 -7.00 39.04 3226 7.7 32.08 2B 300 AVERAGE 1 237,00 94.57 ---ev -oeeee 86,49 3234 7.8 3008 2B 300 AVERAGE

Sporton International Inc. (ShenzZhen)

Page Number

. C44 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samanas. FCC RADIO TEST REPORT

Report No. : FR461305C

Pol. Vertical Fundamental
Date: 2024-06-24
mLeveI(dBann)
1225
M"“"‘*‘mew
85
\ PEAK BE 74
100 L
[ [Vt i)
525 i
Peak Blank
30
115
uyj U405 pLiz] U144 Usi4 2500
Frequency (Mz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg
1 8740 59.26 74.00 -14.74 5101 3247 7.8 3200 MR 300 PEAK
Date: 2024-06-24
mLeveI(dBann)
1225
7
100 \‘W
AVG_BE 54
s == w""”‘"”"‘—v‘m ‘
Avg . Blank
30
115
uyj U405 pLiz] U144 Usi4 2500
Frequency (Mz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg
1 28879 47.19 54.00 -6.71 39.03 3208 7.8 3200 2B 300 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

1 C45 of C60




ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C
26
Mode Band Edge
2400-2483.5_802.11ax HE20_CH10_2457MHz
ANT 10
Pol. Horizontal Fundamental
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1
1054 1080
615 815
PEAK BE 74 PEAK_74
100 1 ([l
525 525
Peak TR ML
30 30
115 115
25T U856 PLILS 24528 U4 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 248379 61.04 74.00 -12.9 52.80 3246 7.8 3210 387 1M PEM 1 2457.00 105.28 -----v -=--- 97.05 .41 .86 .89 8T NOPEK
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1054 1080
1
615 815
100 ([l
AVG_BE_54 AVG_54
525 T 525
30 30
115 115
25T U856 U142 24528 U4 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 MB3.83 47.76 54.00 -6.4 39.5 3246 7.8 3210 387 220 AVERAGE 1 57,00 95.52 ----sv -oeee 8.3 3241 7.5 3009 387 220 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C46 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



samonis. FCC RADIO TEST REPORT Report No. : FR461305C

Mode

26
Band Edge

2400-2483.5_802.11ax HE20_CH10_2457MHz

ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1
1054 1080
615 815
PEAK BE 74 PEAK_74
100 1 ([l
525 525
Peak o i
30 30
115 115
25T U856 PLILS 24528 U4 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2490.24 62.68 74.00 -11.32 54.42 3208 7.8 3210 100 22 PEM 1 2457.00 106,07 ------ -=---- 9791 .40 .85 .49 100 22 PEKK
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1054 1080 1
615 815
100 [[l]
AVG_BE_54 AVG_54
525 \ 525
30 30,
115 115
25T U856 PLILS 24528 U4 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2483.6 48.74 54.00 -5.26 40.50 3246 7.8 3210 100 222 AVERAGE 1 257.00 95.95 ----sv -oeee B.78 3241 7.5 3209 100 222 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C47 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
27
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO08_2447MHz
ANT 10
Pol. Horizontal Fundamental
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1054 1080 1
615 815
PEAK_74
100 ([l
i, #ip
Peak
30 30
115 115
M 13384 1668 2302 UB6 U5l 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 34080 48.56 74.00 -25.44 40.85 3115 T7.63 307 379 176 PEMK 1 2447.00 98.06 ------ ------ B.87 3242 7.6 32.09 37 176 PEM
. Lol i) Date: 2024-06-28 - Lol i) Date: 2024-06-28
1225 1225
1054 1080
615 815 !
100 ([l
AVG_54
525 525
30 30
115 115
M 13384 1668 2302 UB6 U5l 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.66 39.12 54.00 -14.88 3118 3226 7.7 32.08 379 176 AVERAGE 1 2447.00 BB.13 -----v ----- B0.04 3242 7.8 32.09 37 176 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C48 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 2024-06-28
M!,L\\zvel(tﬂ!u\mn)
1225
T
075
PEAK _BE 74
100
WW 1
55 ‘th ettt
J W
Peak Blank
350
115
il 2516 LI 24808 2904 200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 2483.87 57.62 74.00 -16.38 49.38 32.46 7.88 32.10 379 176 PEAK
Date: 2024-06-28
M!,L\\zvel(tﬂ!u\mn)
1225
075
100
\w VG BE 54
s " 7
Avg p— Blank
350
115
il 2516 LI 24808 2904 200
Frequency (MHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 29280 45.76 54.00 -B.24 37.49 1288 7.89 3210 379 176 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C49 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO08_2447MHz

ANT

Pol. Vertical

‘ Date: 2024-06.28
i L6Ye1 (BuVim)

1225

1080

ir5

100

525 1

Peak
30

115

2510 3384 13668 13952 U3k us2
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m W d8/m A8 dB o deg
1 1389.66 50.22 74.00 -13.78 4.8 32.26 7.76 32.08 100 302 PEAK

) Date: 2024-06-28
: 4aneI (dBuVIm)

1225

1080

ir5

100

05
Avg !
%

115

2510 3384 13668 13952 U3k us2
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m W d8/m A8 dB o deg
1 2389.95 40.59 54.00 -13.41 32.65 32.26 7.76 32.08 100 302 AVERAGE

Fundamental

- Lol i) Date: 2024-06-28
1225

1080 1

815

PEAK_74

([l

525

30

115

100 1400, 1800, 200, 2600, 3000

Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB B B B B @ dy
1 2447.00 101,08 ------ ------ 9.9 1.9 7.8 .09 100 302 PEMK
- Lol i) Date: 2024-06-28
1225
1080
1
815
([l
AVG_54

525 \\M_‘_’w
as.uMMj
115

100 1400, 1800, 200, 2600, 3000

Frequency (MHz)

Linit Margin Read  Ant

Freq Level Line (dB) Level Factor
W dn e W &
1 247,00 9129 -----v -=ee- B.15 1.3

(able Preanp  APos  TRos
Loss Factor Renark

7.84 32.09 100 302 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 C50 of C60



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Vertical Fundamental
Date: 2024-06-28
M!,Level(tﬂ!u\mn)
1225
WY it
075
PEAK _BE 74
100
WMA,W |
i
s MMW bbby th
Peak Blank
350
115
il 2516 LI 24808 2904 200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 28378 61,33 74.00 -12.67 53.09 32.46 7.88 32.10 100 302 PEAK
Date: 2024-06-28
M!,Level(tﬂ!u\mn)
1225
075
100
] Lﬂ ) VG BE 54
23 g
Avg ] Blank
350
115
il 2516 LI 24808 24904 200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 28464 48.93 54.00 -5.07 40.68 32.47 7.88 32.10 100 302 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C51 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO7_2442MHz

ANT
Pol. Horizontal Fundamental
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1054 1080 1
615 815
PEAK_74
100 ([l
525 -~ 525 y ;
Peak
30 30
115 115
M 13354 13608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2383.66 49.35 74.00 -24.65 41.45 3.4 T.74 308 38R 176 PEMK 1 24200 98.49 -----v ----- %.37 1.7 7.8 .M 8 176 PEK
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1054 1080
615 815 !
100 [[l]
AVG_54
525 525
30 30
115 115
M 13354 13608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2385.80 39.01 54.00 -14.99 31.09 3225 T7.75 308 388 176 AVERAGE 1 244200 BB.AL -----v ----- 80.32 335 7.8 3009 388 176 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C52 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 2024-06-28
M!,L\\zvel(tﬂ!u\mn)
1225
WWMMNWWW
075
PEAK BE 74
100
f| Mu Ao ! '
s b
Peak Blank
350
115
i 2496 24622 M43 814 200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 2487.62 55.49 74.00 -18.51 47.24 32.47 7.8 32.10 388 176 PEAK
Date: 2024-06-28
M!,L\\zvel(tﬂ!u\mn)
1225
075 ‘\
100
VG BE 54
525 ]
MM»J
Avg [ | Blank
350
115
i 2495 24622 M43 814 200
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 283.94 44.92 54.00 -9.08 36.68 32.06 7.88 32.10 388 176 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C53 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR461305C
28
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO7_2442MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1054 1080 !
615 815
PEAK 74
100 ([l
525 1 525
A T A
Peak
30 30
115 115
M 13354 13608 2362 Mg ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.88 52.15 74.00 -21.75 44.31 3226 7.7 3208 100 300 PEAK 1 2442.00 100,90 ------ -=---- 93.80 1236 .83 3209 100 300 PEAK
. Lo i) Date: 2024-06-28 . Lve i) Date: 2024-06-28
1225 1225
1054 1080
1
615 815
100 ([l
AVG_54
525 525
Avg ’ M_J ]
30 30
115 115
M 13354 13608 2362 s ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB B B B B @ dy
1 2389.88 40.99 54.00 -13.00 33.05 3226 7.7 32.08 100 300 AVERAGE 1 242,00 9156 ------ -=--- 8.4 3237 7.8 3009 100 300 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C54 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Vertical Fundamental
Date: 2024-06-28
: ML&V&I(IIBINIM)
1225
N.M»W m\
85
PEAK BE 74
100 W% i
“‘Mmu Al
. oot
Peak Blank
30
115
uyj U405 pLiz] U144 Usi4 2500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
MedwhBWE B B B B @ dyg

1 M91.50 61.06 74.00 -12.94 52.79 3248 7.89 32.10 100 300 PEAK

Date: 2024-06-28
mLﬂeI(dBﬂWm)
1225
075 \
100
s | — ‘ VG BE 54
Avg IR Blank
350
115
i 2495 24622 M43 814 200
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 M84.12 48.42 54.00 -5.58 40.17 32.47 7.88 32.10 100 300 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C55 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT

Report No. : FR461305C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_2452MHz+Band13 Link

ANT

Pol. Horizontal

‘ Date: 20240708
i L6Ye1 (BuVim)

1225

1080

ir5

100

25 4
Peak et Mt e
%0

115

2510 13384 13668 13952 U3k us2
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m W d8/m A8 dB o deg
1 03747 859 74.00 -15.41 2.3 0.2 7.72 3208 349 340 PEAK

) Date: 20240708
: 4aneI (dBuVIm)

1225

1080

ir5

100

i25

Avg i
30

115

2510 13384 13668 13952 U3k us1
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBul/n dBul/m W d8/m A8 dB o deg
1 2316.82 38.20 54.00 -15.80 31.97 30.74 7.5 32.06 349 340 AVERAGE

Fundamental

- Lol i) Date: 20240708
1225

1050

1
i75
PEAK 74

700

525

LI g

350

175

150[] 1400, 1800, 20, 200, 3000

Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mol Rl B B B @ dg

1 5200 95.47 --veve -veeee B9.00 30.71 7.85 32.09 M9 M0 PEMK

- Lol i) Date: 20240708
1225
1050

i75 !

700

WG

525

35.0W

175

150[] 1400, 1800, 20, 200, 3000

Frequency (MHz)

Linit Margin Read  Ant

Freq Level Line (dB) Level Factor
W dn e W &
1 245200 B4.42 ----nv ---eee 7.9 w7l

(able Preanp  APos  TRos
Loss Factor Renark

7.85 3209 349 340 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 C56 of C60



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Horizontal Fundamental
Date: 20240708
M!’Level(m!u\mn)
1225
gt M g
ms ey
PEAK _BE 74
100
1
25 :
" Tt
Peak Blank
350
115
il 2516 LI 24808 24904 200
Frequency (VHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 290.16 54.93 74.00 -19.07 48.45 30.70 7.88 32.10 349 340 PEAK
Date: 20240708
M!’Level(m!u\mn)
1225
075
Ty
100
\ VG BE 54
s g 1
Avg MM-—«M—MM Blank
350
115
il 516 LI 24808 24904 200
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e Bl @ B B o dg
1 2489.82 43.80 54.00 -10.20 37.32 30.70 7.88 32.10 349 340 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C57 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz+Band13 Link
ANT
Pol. Vertical Fundamental
. Lol i) Date: 2024708 - Lol i) Date: 2040708
1225 1225
1054 1080 1
615 815
PEAK 74
100 ([l
525 1 525
; A . o Wit
Peak it R
30 30
115 115
M 13384 1668 2302 UB6 U5l 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2388.10 49.18 74.00 -24.72 42.88 3072 7.7 308 184 41 PEMK 1 2452.00 100,48 ------ -=---- 95.01 .71 7.85 .9 14 M PEK
. Lol i) Date: 2024708 - Lol i) Date: 2040708
1225 1225
1054 1080
1
615 815
100 ([l
AVG_54
525 525
Avg 1
30 30
115 115
M 13384 1668 2302 UB6 U5l 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 2389.66 38.67 54.00 -15.33 32.77 072 7.7 3208 104 41 AVERAGE 1 5200 9147 -----v --eeee B5.00 3071 7.8 32.09 164 41 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C58 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



ssamonias. FCC RADIO TEST REPORT Report No. : FR461305C

Pol. Vertical Fundamental
Date: 20240708
: HL&V&I(IIBIN}M)
1225
WY MW
e
875
\ PEAK BE 74
gl ‘MLJ‘“M
M
Peak Blank
30
115
Ui Uet§ Unl 24804 U4 2500
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBV/m B B dB/m B B
1 2485.50 60.39 74.00 -13.61 53.91 30.70 7.88 3210 14 41 PEAK

Date: 20240708

: HLeveI(dBann)
1225
L
100
s \’\w AVG_BE 54

" mel

Avg | Blank

30
115

Ui Uet§ Unl 24804 U4 2500

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBV/m B B dB/m B B
1 2489.97 47.76 54.00 -6.24 41,28 30.70 7.88 32.10 104 41 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C59 of C60
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR461305C

Mode Harmonic
2400-2483.5_802.11ax HE40_CHO09_2452MHz+Band13 Link
ANT
Pol. Horizontal Vertical
.. Leel Vi) Date: 2024070 .. Lol (BaVi) Date: 2024-07-08
1225 1225
1050 1054
875 8.5
PEAK 74 PEAK 74
100 1
o G 54 o 4G 54
Peak ‘ f : ‘ L ; N b
e & i W gy Al
3D il
Avg
115 115
1500 400, 7800, 1200, 14600, 18000 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preanp APos Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dein B/ 06 G cBln B B deg M dn B/ &6 B dgn & B  deg
1 430400 45.57 70.00 -28.43 5114 34.86 1011 5154 -~ - Pesk 1 490400 46.13 74.00 -2.77 L0 34.85 11.11 5154 - Peek
17600 4606 7A.00 -27.14 458 3634 B SLIT O - - Pesk 17600 46.30 74.00 270 4.2 3634 $3.1 LY - Peek
Note: the highest signal over limit is WLAN co-location fundamental signal.
Sporton International Inc. (ShenzZhen) Page Number : C60 of C60

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saranas. FCC RF Test Report

Report No. : FR461305C

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 99.52 - - 10Hz
802.11g 97.20 1.390 0.719 1KHz

802.11ax HE20 96.23 1.020 0.980 1KHz
802.11ax HE40 91.38 0.530 1.887 3KHz
802.11b
Spectrum [%]
Ref Level 22,12 dBm Offset 12.12 dB & RBW 10 MHz
[ Att 20 dB = SWT 17 ms & VBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
T WIITTT o2 3995 dBm
TRG 14.820 dBm 1.21000 ms
10 dem D1[1] 60.73 dB
8.38000 ms
0 dBm
-10 dBm
-20 dBm
-30 dBm
M1
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 3001 pts 1.7 ms/
Marker
Typel Ref | Tr|:| ¥-value Y-walue | Function Function Result |
M1 1 1.21 ms -39.98 dBm
D1 M1 1 8.38 ms 60.73 dB
D2 M1 1 8.42 ms 60.78 dB
] (NNRNEEND e
Date: 20.JUN.2024 16:31:39
Sporton International Inc. (ShenzZhen) Page Number . D1 of D3
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RF Test Report

Report No. : FR461305C

802.11g

Spectrum

Ref Level 22,12 dBm

Offset 12,12 dB & RBW

10 MHz

Dats: 20.!

802.11ax HE20

Spectrum

f Att 20 dB = SWT 7ms @ YBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrwr
& RG 18.920 d ?
1.85000 ms
D1[1 3.78 dB
1.39000 ms
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 3001 pts 700.0 ps/
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 -1.85 ms 18.43 dBm
D1 M1 1 1.39 ms 3.78 dB
D2 M1 1 1.43 ms -58.81 dB

Ref Level 22,12 dBm
f Att
SGL Count 1/1

20 de & SWT

Offset 12,12 dB & RBW 10 MHz

TRG:VID

2ms & VBW 10 MHz

@ 1Pk Clrw

10 dem

D1[1]

1.020000 ms

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

3001 pts

200.0 ps/

Marker
Type | Ref | Trc |

X-value |

¥-value |

Function

Function Result |

M1 1
D1 M1 1
D2, M1 1

-1.43 ms -41.72 dBm

1.02 ms
1.06 ms

0.49 dB
-1.11dB

)

Date: 20.JUN

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number . D2 of D3



SPORTON LAB.

FCCR

F Test Report Report No

.. FR461305C

802.11 ax HE 40

Spectrum

Ref Level 22,06 dBm
f Att

SGL Count 1/1
@ 1Pk Clrw

(=)

Offset 12.06 dB & RBW
20 dB & SWT 2ms & YBW
TRG:VID

et =
RG 16.060 dnmm—
e

10 MHz
10 MHz

M1

[11 50.57 dB

530.000 ps

-50 dBm

-60 dBm

-70 dBm

CF 2.422 GHz

Marker

Type | Ref | Trc |
M1 1
D1 1
D2 1

3001 pts

200.0 ps/

X-value |
-800.0 s
£30.0 ps
580.0 ps

¥-value |
-32.96 dBm
50.57 dB
46.72 dB

Function | Function Result |

M1
M1

)
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